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1. Test specimens

2 test specimens, circular, of 1K-silicon sealant “OTTOSEAL S 9* for multi-pane insu-
lating glass systems

Diameterin mm: 34,2

Thickness inmm: 10,4

Test procedure and test results

The test has been carried out in accordance with EN 1279-6, Annex G.

The test specimens had been stored 168 (7 hours) at 70 °C in a drying chamber.

Table 1: Volatile components

Specimen Start weight End weight Difference Difference
No. ing ing ing in %
13,4916 13,4415 0,0501 0,37
2 13,2417 13,1934 0,0483 0,36




